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6.6 B66_20MHz 

6.6.1 Test Result 

Band: 66 / Bandwidth: 20MHz / NTNV 

Modulation 
Frequency 

(MHz) 

RB Allocation Spurious Emission 
Verdict 

Size Offset Result Limit 

QPSK 

1720 
1 0 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 

1745 1 0 Refer To Test Graph Pass 

1770 
1 

0 Refer To Test Graph Pass 

99 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 

16QAM 

1720 
1 0 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 

1745 1 0 Refer To Test Graph Pass 

1770 
1 

0 Refer To Test Graph Pass 

99 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 160 / 173 

6.6.2 Test Graph 

Band66_20MHz_QPSK_LCH_1720MHz_RB_1_0_NTNV 

 
Band66_20MHz_QPSK_LCH_1720MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 161 / 173 

Band66_20MHz_QPSK_LCH_1720MHz_RB_1_0_NTNV 

 
Band66_20MHz_QPSK_LCH_1720MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 162 / 173 

Band66_20MHz_QPSK_LCH_1720MHz_RB_100_0_NTNV 

 
Band66_20MHz_QPSK_MCH_1745MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 163 / 173 

Band66_20MHz_QPSK_MCH_1745MHz_RB_1_0_NTNV 

 
Band66_20MHz_QPSK_MCH_1745MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 164 / 173 

Band66_20MHz_QPSK_HCH_1770MHz_RB_1_0_NTNV 

 
Band66_20MHz_QPSK_HCH_1770MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 165 / 173 

Band66_20MHz_QPSK_HCH_1770MHz_RB_1_0_NTNV 

 
Band66_20MHz_QPSK_HCH_1770MHz_RB_1_99_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 166 / 173 

Band66_20MHz_QPSK_HCH_1770MHz_RB_100_0_NTNV 

 
Band66_20MHz_16QAM_LCH_1720MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 167 / 173 

Band66_20MHz_16QAM_LCH_1720MHz_RB_1_0_NTNV 

 
Band66_20MHz_16QAM_LCH_1720MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 168 / 173 

Band66_20MHz_16QAM_LCH_1720MHz_RB_1_0_NTNV 

 
Band66_20MHz_16QAM_LCH_1720MHz_RB_100_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 169 / 173 

Band66_20MHz_16QAM_MCH_1745MHz_RB_1_0_NTNV 

 
Band66_20MHz_16QAM_MCH_1745MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 170 / 173 

Band66_20MHz_16QAM_MCH_1745MHz_RB_1_0_NTNV 

 
Band66_20MHz_16QAM_HCH_1770MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 171 / 173 

Band66_20MHz_16QAM_HCH_1770MHz_RB_1_0_NTNV 

 
Band66_20MHz_16QAM_HCH_1770MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 172 / 173 

Band66_20MHz_16QAM_HCH_1770MHz_RB_1_99_NTNV 

 
Band66_20MHz_16QAM_HCH_1770MHz_RB_100_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 173 / 173 

 

7. Form731 

7.1 Form731_Power 

7.1.1 Test Result 

Band BW 
Lower 
Freq 

High 
Freq 

MAX 

Power 
(W) 

Value Hz/ppm 
Emission 

Designator 
Rule 
Parts 

MAX 

Power 
(dBm) 

66 1.4 1710.7 1779.3 0.1897 0.0122 ppm 1M11G7D 27L 22.78 

66 1.4 1710.7 1779.3 0.1510 0.0706 ppm 1M11W7D 27L 21.79 

66 3 1711.5 1778.5 0.1892 0.0571 ppm 2M73G7D 27L 22.77 

66 3 1711.5 1778.5 0.1578 0.0366 ppm 2M72W7D 27L 21.98 

66 5 1712.5 1777.5 0.1858 0.0093 ppm 4M58G7D 27L 22.69 

66 5 1712.5 1777.5 0.1574 0.0082 ppm 4M61W7D 27L 21.97 

66 10 1715 1775 0.1905 0.0075 ppm 9M11G7D 27L 22.80 

66 10 1715 1775 0.1514 0.0056 ppm 9M08W7D 27L 21.80 

66 15 1717.5 1772.5 0.1841 0.0072 ppm 13M7G7D 27L 22.65 

66 15 1717.5 1772.5 0.1611 0.0066 ppm 13M7W7D 27L 22.07 

66 20 1720 1770 0.1892 0.0046 ppm 18M2G7D 27L 22.77 

66 20 1720 1770 0.1578 0.0052 ppm 18M1W7D 27L 21.98 

 

7.2 Form731_EIRP 

7.2.1 Test Result 

Band BW 
Lower 
Freq 

High 
Freq 

MAX 
Power 

(W) 
Value Hz/ppm 

Emission 
Designator 

Rule 
Parts 

MAX 
Power 
(dBm) 

66 1.4 1710.7 1779.3 0.2009 0.0122 ppm 1M11G7D 27L 23.03 

66 1.4 1710.7 1779.3 0.1600 0.0706 ppm 1M11W7D 27L 22.04 

66 3 1711.5 1778.5 0.2004 0.0571 ppm 2M73G7D 27L 23.02 

66 3 1711.5 1778.5 0.1671 0.0366 ppm 2M72W7D 27L 22.23 

66 5 1712.5 1777.5 0.1968 0.0093 ppm 4M58G7D 27L 22.94 

66 5 1712.5 1777.5 0.1667 0.0082 ppm 4M61W7D 27L 22.22 

66 10 1715 1775 0.2018 0.0075 ppm 9M11G7D 27L 23.05 

66 10 1715 1775 0.1603 0.0056 ppm 9M08W7D 27L 22.05 

66 15 1717.5 1772.5 0.1950 0.0072 ppm 13M7G7D 27L 22.90 

66 15 1717.5 1772.5 0.1706 0.0066 ppm 13M7W7D 27L 22.32 

66 20 1720 1770 0.2004 0.0046 ppm 18M2G7D 27L 23.02 

66 20 1720 1770 0.1671 0.0052 ppm 18M1W7D 27L 22.23 

 


